FCC TEST REPORT

Report No. :FR531710-01

Test Mode: 802.11b TX CHO6

* Test Distance : 3 m

* Temperature : 25.3 °C
Relative Humidity :53.5 %

Emission level (dBuV/m) =

20 log Emission level (uv/m)

* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

L] (alitiu’'vm)

120

Dabes 2004.00-26 Time 1848:17

| ___ FCCCLASSH

FOC CLASS-H {AWNG)
WMW‘W

N oo 1400 1800 2200
Traces {Descrate) B
Siin 03CH0G
Coition © P50 CLASSB Jw MF-HOKN AN-118 HOFIDONTAL
T 8021 1 kg Ao Paind
vty &G 120V wia
Misial WASFSI
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Wile Ak Covarage Dt Gar 11 30
Oyver Lipithntanna Preamp Cable ant Table
Freq Lewvel Limit Line Factor Factor  Loss Remark Fos Pos
HHz dBu¥s/m dB dBu¥sm  dBm dB dB (= | deg
1@ ZIB2.00 43,85 -25.33 TL.00 23.33 44.35  3.32 Peak = =
2 B2 00 3715 -16.8% 5400 LI 4405 4 3-3 Average ——- -
1EX 245500 100,83 MoAS 44 32 597 Peak
i @X 2438, 00 92,45 IB.45 44,32 4 :I' Average —— —
ol 502,00 €365 =M5.55% T4.00 2550 44,50 4. 30 Peak ——= ===
i 2502.00 37.1% -16.8% 54.00 23 50 44.30 339 Average S o

Remark: The “X” represent a fundamental frequency.
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Trace: Mescratel Frevuency (i)
Siis 03CH0G
Cowdition © 190 CLASSE Jm HF-HOKH AN- 118 VERTICAL
T BOG. 1 g Acons Poird
Fivsey &G 120V tie
Miskl WASFSI
Mo B0 1Tk T CHOS 2E3THEHE
Wile Ak Covarage Dt Gar 11 30
Oyver Lipithntanna Preamp Cable ant Table
Freq Lewvel Limit Line Factor Factor  Loss Remark Fos Pos
HHz dBu¥s/m dB dBu¥sm  dBm dB dB (= | deg
1@ 230000 £9.54 -2 46 TLO0 240 4404 337 Peak = =
29 200,00 39,61 -14.9% 5400 .40 44,34 00% Mvernge . =
dEx 2457, 00 104,80 oA .32 59T average
i #X 2437, 00 112,98 2845 44 32 3. 37 Peak e —
[& MBS 50 40,71 -13.78 5400 FE. 43 4431 3. 40 AveErage i -==
] 2403, 50 B2 90 -fLL0F 1400 .48 &4 31 3. 40 Peak _— —

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11b TX CH11

* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

g e O - - - Drates 20040726 Time15:11:80
[
FOL CLASS-B
P}
= FOC CLASS-EH{ANG)
1 _.__|______._II el
‘ mﬂuw
A o0 1400 1800 22010 FIA Joon
Tracee {Descrate) Frequancy biz)
Siis 03CH0G
Cowdition © 190 CLASSB Jw HF-HOKN AN-118 HOFIZOHTAL
T BOG. 1 g Acons Poird
Fivsey &G 120V tie
Miskl WASFSI
Mo BOZ.1Th T CHLL SeE2H M
Wile Ak Covarags Diwetl Gar 11 3004
Oyver Lipithntanna Preamp Cable ant Table
Freq Lewvel Limit Line Factor Factor  Loss Remark Fos Pos
HHz dBu¥s/m dB dBu¥sm  dBm dB dB (= | deg
1@ 1068.00 £3.99 -25.01 T4.00 24,321 43.58 2,16 Peak = =
7 om0 50,63 -85 TH00 BL3F 44,37 3,28 Peak S =
4@ 2000 39015 =14 85 SO0 ME33 @4 37 523 Awerage
i @X 246200 98,73 FR.AT 44,32 008 Peak —— —
5 EX J4R2. 00 B0, 42 28,47 4452 408 Average -—- ---
] g 240350 5L.3F -22.63 T4.00 2543 44.31 340 Peak S e
T 4RSS0 @0, 12 -15.83 5400 2E.43 4481 540 Average e =
Remark: The “X” represent a fundamental frequency.
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1000 14, 1E0L 2200, 26010, o]
Trace: {Descrate) Frequency (B
Slin (1w
Comdition | P00 CLASS-B Ja MF-HOEN AN 118 VERTICAL
EXT B0 1 Hatuly A Pt
Fuesin AT 1207 Wi
M sl WREFSLI
Mari BOQLLTE TX CHI L S852HHE
Wil Asgl Covaragu DivestGealn 11 200
tyar Lipitantenna Freamp Cable dnt Table
Freq Lewvel Limit Line Factor Factor Loss Bemark Fos Fos
iz dBu¥s o df dBu¥sm  dBEm dB dB (= | deg
I 200,00 40,25 -13.7% .00 X400 &4.34 303 Average 0 ]
il odi0. a0 S0.AT -EL1F TH00 140 44,34 395 Peak = =
TEX 246200 105,80 HoAT .32 5398 Average | i}

1 @X 462, 00 112,08 JH. 4T 44,37 3 18 Peak ] ]
E 483,50 52,40 -1. 50 54.00 28 43 44.91 3 40 Average I 0]
X 403,50 B4 07 -9.37 TEOT 2543 4431 340 Peak 0 1]

Remark:
The “X” represent a fundamental frequency.
Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11g TX CHO1
* Test Distance : 3 m

* Temperature : 25.3 °C
Relative Humidity :53.5 %

Emission level (dBuV/m) = 20 log Emission level (uv/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m The test that passed at minimum margin was marked by the frame in the following table.

LWl I ) LRIEC SLNES - -2 T 1310080
FCC CLASS -8
o
] FOC CLASS-E {AVG)
< I PR PR
A oo 1400, 1800 2200, 2600, 000
Traces {Descrate) Freqmacy i
Sile O3CH0G
Comditisn © P05 CLAS-B 3 ME-HOEN AN-1 18 HORIZOHTAL
T BOE 11wt Asscnss Paint
Foasiy &G 120V s
M ool WAIFSLM
Mars B0 11g TX CHOL 2412HBE
Witk Asgh Covrags DivesiL Gain 11 240i
(Over LinitAntenna Preamp Table ant Table
Freq Level Limit Line Factor Factor Loss Bemark Pos el
HHz dBu¥ m dB dBu¥sm dBn dB dB (= | deg
1@ 230000 48,90 25,10 T4.00 28,40 44,04 3.3 Peak = =
28 siR0. 00 37015 -16.85 5400 18,40 44,34 308 Average . =
TeX 241400 849,21 Mol d4.34 3. 35 Peak
L g¢X 2414.00 749, 45 FH 4l 44,04 3,05 Average B ——
5 T4R5. 50 €9.30 -24.T0 T4.00 2B 4% 44,51 3. 40 Peak -—= -—-
b @ J403.50 340010 -14.90 5400 FE. 43 44.31 3. 40 Average S S
Remark: The “X” represent a fundamental frequency.
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Trace: dMEscrate) Frequency (e
Sids 03CH
Comlition © P00 CLASSB % HE-HOKEH AN.118 YERTICAL
EUT B0E | sl Aecenss Poinl
Fioesty AG 120V tts
Mol WASFSIM
Mo B0 L 1g T SHOU 4 ZHEE
Wils Amgk Covarags Diweil Gar 11 300
(Over LinitAntenna Preamp Table ant Table
Freq Level Limit Line Factor Factor Loss Bemark Pos Pos
HHz dBu¥ m dB dBu¥sm dBn dB dB (= | deg
- il g ] 1]
2 v, a0 71 -RBT OT400 3. 40 44,34 335 Peak Il Il
TeX 241400 10721 Hodl 8434 385 Peak
£ ¢X 2414.00 87,11 2E 4l 44.34 3. 35 Average | ]
ol A 50 51.TH =220 T4.00 2RO 48 44351 340 Feak === ===
i 2403.50 &0 87 -13.13 S4.00 R 43 &4.31 540 Average 0 ]

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11g TX CHO6

* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

mmmhﬂ LS _area IR R R T Lo L ]

I ___ FCCCLASSE

| FOU CLRSS-E RG]

i Aol retbn LT S g 'IL" cer:

A e 1400, B0 2200, FI 00
Traces {Descrate) Frequincy iz)
Sile O3CH0G
Comdition © P00 CLASS-B Jan MF-HOEN AN-118 HOFIZONTAL
T BT, | Dt Accnss Poiel
Foestir AT 120V F i
Mosil WAIFIIM
Maris BOQ 10 T CHOE 2437HME
Witk Angk Covarags Divet Gain 11 240§
Oyver Lipithntanna Preamp Cable ant Table
Freq Lewvel Limit Line Factor Factor  Loss Remark Fos Pos
HHz dBu¥s/m dB dBu¥sm  dBm dB dB (= | deg
1@ 2300, 00 &7, 8] -3e,. 37 T4.00 .40 44,04 L DD Peak == =
2@ o0, a0 37,17 -16.83 5400 18,40 44,34 535 Average e =
7 @ X 2456, 00 96,83 Mol .53 595 Peak
1 @X 2436, 00 B5, 45 JH.43 44,33 5.05 Average —— —
5o RS 50 4B T1 -MS.20 T4.00 ME.43 44,51 4. 40 Peak === ==
i@ 2403, 50 3545 -15.55 S4.00 2343 44.31 3. 40 Average o o
Remark: The “X” represent a fundamental frequency.
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|
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"\-—l.-._,—hh..-l-y-u-l-ﬂ
rm e ﬂbﬂwM
0 S50 1400, 1800 2200, 2600, 000
Trace: Mescratel Frevuency (i)
Sile 3T
Copdition © P05 CLASS-D 3 HFE-HOEN AH-118 VEXTICAL
T B0G. | Dty Aonss Poied
Foasts AC 120V F i
Mol WASFSIM
Maras B0G.10g T SHOE 2937THHE
Witk Angh Covarags Direct, Gain 11 240i
dvar Linithntanna Preamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
HHz dBu¥s/m dB dBu¥/m  dB'm dB 4B (= | deg
1@ SR, 00 e5.49% -8.0F MO0 .40 &4,.34 303 Average = ==
7 200,00 G401 -9.9% 7400 FE. 40 44,04 303 Peak - -—-
18X 2458400 11510 Mol @83 5.9 Peak
1 #X 2434, 00 103, 12 JH. 41 44.3F 306 Average == —=
5 MBS S 5,00 -8.00 74.00 25 438 44351 4. 40 Peak === o
[5 4 2483, 50 5. T2 -T. 21 A4 00 TR 43 &4 31 3. 40 Average = -—

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11g 11b TX CH11

* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %

Emission level (dBuV/m) = 20 log Emission level (uv/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

ml.mmhﬂ Dles JULE O A8 Tene: 1adhy
FOL CLASS-B
o
FOC CLASS-EHAAG)
A ol e g T — a‘-l[ e
N oo 1400, 1800 2200, 2600, 000
Traces {Descrate) Frequincy iz)
file 3T
Condition © P20 CLASSD Jen HF-HOEN AN-118 BORIZONTAL
EOT B0 | N ashulg Aaowsd Poimi
Frasts AC 120V FEita
Mol WASFSIM
Maras B0G.L0g TH SHLL 2853
Witk Angh Covarags Direct, Gain 11 240i
dvar Linithntanna Preamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
HHz dBu¥s/m dB dBu¥/m  dB'm dB 4B (= | deg
1@ SRHL 00 45 -15.5% MO0 .40 &4,.34 303 Average = ==
7 2E00. 00 4586 -1S. 14 TR0 .40 44,34 335 Peak . =
5 X 2462, 00 89,355 HoAT .32 558 Peak
$ #X 2462, 00 Bd, 12 JH. 4T 44,32 3. 38 Average ——— —
i 2R, 50 50,25 -M5.TS T4.00 2B 43 44,31 4. 40 Peak ——= ===
i@ 243,50 32,83 -14.1F 5400 2343 44.31 3. 40 Average o o
Remark: The “X” represent a fundamental frequency.
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ml.mmﬂm Dles JULE OV -A8  Tene: 1=anchn
3
FOL CLASS-B
o
5 7| FOC CLRSS- B {RAAG)
P e P
0 S50 1400, 1800 2200, 2600, 000
Trace: Mescratel Frevuency (i)
Sile 3T
Copdition © P05 CLASS-D 3 HFE-HOEN AH-118 VEXTICAL
T B0G. | Dty Aonss Poied
Foasts AC 120V F i
Mol WASFSIM
Maras B0G.10g TH SHLL 2853
Witk Angh Covarags Direct, Gain 11 240i
dvar Linithntanna Preamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
HHz dBu¥s/m dB dBu¥/m  dB'm dB 4B (= | deg
1@ SRHL 00 892 -15.08 MO0 .40 &4,.34 303 Average ] 0
7 230,00 5206 -MLO4 7400 ML 40 44,934 5.3 Peak 1l Il
18X 2462, 00 108, 34 HoAT .52 538 Peak
1 #X 2462, 00 0%, 53 JH. 4T 44,32 3. 38 Average 0 0
5 SRS 50 BT A0 -6 10 7400 XE. 48 4451 3. 40 Peak Ul ]
[ 5§ 2405, o he.ad -1.67 B4 00 7548 44. 91 9. 40 Average 1] 0]

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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FAX : 886-2-2696-2255

FCCID

Page No.
Report ssued Date

: HOPWSAP5100BG
1127 of 184

: Apr. 08, 2005



FCC TEST REPORT

Report No. :FR531710-01

7.4.3 Antenna 3

Test Mode: 802.11b TX CHO1

- Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %

Emission level (dBuV/m) = 20 log Emission level (uV/m)
= Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m The test that passed at minimum margin was marked by the frame in the following table.

ml.lﬂl:ﬂ:h.ﬂhﬂ i B Wb 20040623 Time: B 21
4
FOC CLASS-B
!
n FOU CLASS-H |RGE)
= _u.-'l""r TMMW
W‘““'
20 1000 140 1800 2200 2ul. ]
L Fiagimncy
Trasgec (Descrate) )
diln TG
Comlitioh | 100 CLAS-B & HR-HOFEH AN LR BOFIDONHT AL
BT B0 Hatuhp Ao Posind
oty A I e
el WAIFSImM

Mapa BOG LI TX CHOU I ZHME

Dipok Aziarma , Tam3dBi

(Over Liniténtanna Preamp Table ant Table

Freq Level Limit Line Factor Factor Loss Bemark Pos Pos

HHz dBu¥sm dB dBu¥sm  dBSn 4B dB (= | deg

14 2300.00 55.8F -18.33 T4.00 2840 44.34  3.33 Peak 1 117

28 230,00 &3, T -10.23 54,00 IR 40 44,34 5. 33 Average 1 117

38X 241200 B8 84 MMoal 8434 385 Average 1 1T

$ #X 2412.00 106, 88 2E.4l 44,34  3.95 Peak 1 117

@ MBS 50 285 -25.015 7400 2RO 4% 4451 3. 40 Feak ——— -—-

i 2403.50 37T -16.23 B4.00 2R 43 44.31 540 Average 1 17

Remark:
The “X” represent a fundamental frequency.
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3
|

it L

! FOU CLASS-H {AG)

Aty

Ll (eiiu'y' ) Dt ZUUE- 123 Tene: IS0

T 1400, 1800 2200, 260 000
Tracee {scrate Frequency (B
Sile O3CH0G
Comlition © P05 CLASS B 3 HE-HOEN AN-1 18 VERTICAL
T B3 11wl Ascwss Pakel
Froess AC 120w (501
Mokl WASFSLM
Mare 80311k T SHOL 241 3HEE
Dhpok dAzlsrma , e JdBE
(bvar Linithntenna Preamp Table ant Table
Freq Level Limit Line Factor Factor Loss Bemark Pos Fos
HHz dBu¥sn dB dBu¥sm  dBfnp 4B 4B [ | deg
(14 2300.00 &L 40 -2.60 H4.00 FH 40 §4.34 3. 33 &vernge 1o iz ]
24 2300 B 56 -100 44 T4,00 FE. 40 44,84 403 Peak —— =
3 EX 241200 111.58 Hodl a4 34 385 Peak
i @#X 2412.00 103,38 dE.4| 44,34 3,35 Average 1o il
58 MRS 50 50,80 =22 01 7400 2B 4% 44,51 340 Peak -—- -—-
G ¥ 240350 #0017 -13.88 .00 2E.43 44.31 3. 40 Average 1o a2

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCCID
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FCC TEST REPORT Report No. :FR531710-01

Test Mode: 802.11b TX CH06
* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test that passed at minimum margin was marked by the frame in the following table.
leHI;lH.HHlI LLE L s TRt Eah Ry i LA
3

FOL CLASS-H

Lllls FOC CLRSS-B JAG)

W#* =
o by e
0 1000 14, 1E0L 2200, 26010, o]
L IIEHESRTY

Tl (DEscrahe )
Tlin MG
Comdithon © FOC CLASS:B Jen ER-HOFEH AH- 110 HOFIZOHT AL
EXT B0 | Hastulg Ao Pt
Formey AT L3 7 S0HE
Ml WHRIFSLM

¥ iy P0G L T3 CHIOE O THME

Dipol Azlarma , Tum 4B

Ovar Lipithntanna Preamp Cable ant Table

Freq Lewel Limit Line Factor Factor Loss Remark Fos Pos

HHz dBu¥sm dB dBu¥sm  dBSm dB 4B (= | deg

1@ 2300.00 52.1F -20.B3 T4.00 2E.40 443 333 Peak 1] 0

28 239000 34,51 -14.4% 5400 FE. 40 44,34 5. 33 Awernge ] ]

3@X 248500 105,47 MoAs .82 597 Peak ] ]

i #X 2408, 00 109, 37 2845 44,32 3,37 Average ] ]

5o SRS 50 50,05 =%2.85 T4.00 ME.43 44,51 4. 40 Peak ] ]

i 240350 384T -15.53 B 00 XB.43 44. 31 5040 Average 1] 0

Remark: The “X” represent a fundamental frequency.
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o L N Dafes 2008.00-Z3 Time: TE09:33
4
.l
FCL CLASS-B
i 1]
FOC CLASS-E {AAG)
n"wwh
e M,er'ql-ha.tv-‘\-'w""—““"'
A o0 1400 1800 2200, FI 00
Trace: Miscratel Frevquency (i)
Sile N3CE0G
Condilietn . 0T CLASS-B Jm HF-N0FN AN-118 VERTICAL
EOT B00.1 D Aecnss Paisd
Frorom AC L0 ( S0H=
Mol WASESLID
Mar= 800.10% T CHOS 2437HE=
Dipol Azlarma , Tum 4B
Ovar Lipithntanna Preamp Cable ant Table
Freq Lewel Limit Line Factor Factor Loss Remark Fos Pos
HHz dBu¥sm dB dBu¥sm  dBSm dB 4B (= | deg
18 2300.00 002 -13.938 L0000 ZE.40 44034 333 Average 0 0
2 239,00 51,33 -22.67 T4.00 .40 44,34 533 Peak — - ——
3@X 2457.00 104,27 HoA5 44,52 537 average | 0
i+ #X 437,00 112,31 JH. 4T 44,32 AW Peak 0 0
] 45 5 5162 =F 33 7400 2B 43 44 31 4. 40 Peak === ===
[5% 483,50 &l 01 -12. 8% W4 00 FH. 48 &4.3]1 3. 40 Average 1 1]

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. :FR531710-01

Test Mode: 802.11b TX CH11

* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

L el (s ) Dsakes 20048-07 -#3 Tima: 11806
il
|
[ ] FCC CLASSB
o
i FOC CLASS-E {AANG)
|t Ao o, et
WMW
A o0 1400 1800 2200, FI 00
Tracee {Descrate) Frequancy biz)
Sile O3CH0E
Comdifion © P20 CLAS-B Je HF-HOEN AN-118 BOFIZONTAL
T DG, | Dl Acons Poled
Festr AT 120w | S0t E
Mol WSS
Marac BOTL LT T CHLL 2852HME
Dipol Azlarma , Tum 4B
Ovar Lipithntanna Preamp Cable ant Table
Freq Lewel Limit Line Factor Factor Loss Remark Fos Pos
HHz dBu¥sm dB dBu¥sm  dBSm dB 4B (= | deg
18 2300.00 0,40 -13.60 BL00 ZE 40 44034 333 Average 0 0
2 2300, 00 51.4% 2251 T4.00 IR 40 44,04 303 Frak — ——
TEX 2462, 00 105,51 HoAT .52 538 Peak
+ #X 2462, 00 97. 70 JH. 4T 44,32 338 Average ] 0
5o MBS 50 4146 -12.54 5400 .43 44,51 3. 40 Average pLIL] 148
i@ 2408350 54,96 -19.64 T4.00 XB.43 44. 31 5. 40 Peak 1 144
Remark: The “X” represent a fundamental frequency.
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mmmﬂm DEies JULE DY -3 e T s
i
FOC CLASS B
m 1
; FOC CLASS-H {A\G)
M i
PR TR R, L
0 1000 14, 1E0L 2200, 26010, o]
I IIEHESRTY
Tl (DEscrahe )
Hin N3O
Comlitis - FOC CLAS:B Jeni HR-HOFEH AH: 118 YERTICAL
EXT B0 | Hastulg Ao Pt
Foestar AT L3 7 S0l
Ml WaIFILM

¥ iy PO TX CHL PSR HME

Dipol Azlarma , Tum 4B

Ovar Lipithntanna Preamp Cable ant Table
Freq Lewel Limit Line Factor Factor Loss Remark Fos Pos
HHz dBu¥sm dB dBu¥sm  dBSm dB 4B (= | deg
18 2300.00 51,23 -22.72 T4.00 2840 4434  3.33 Peak = =
28 2300, 00 ed, 1% -13.83 54,00 2. 40 44,34 3.03 Average 1] ]
18X 2462.00 105,18 MoAT .32 5 98 Average ] ]
i #X 462 00 111,03 23,47 44 3% 3 33 Peak ]
[& 4R5. 50 51.03 -2.87 5400 MR 43 4451 9. 40 Average 1ian 258 |
b3 483,50 G301 -10.9% T4.000 MR 43 44,831 540 Peak ]
Remark:
The “X" represent a fundamental frequency.
Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
SPORTON International Inc. FCCID : HOPWSAP5100BG
TEL : 886-2-2696-2468 Page No. 1 133 of 184

FAX : 886-2-2696-2255 Report ssued Date : Apr. 08, 2005



FCC TEST REPORT Report No. :FR531710-01

Test Mode: 802.11g TX CHO1
* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m The test that passed at minimum margin was marked by the frame in the following table.

ml.mwh,l gl SUDE-I 25 Tenes 115500

FOC CLASS-B

FOL CLASS-H {AG)

-\.-I-J i T e bn it Tl
WH#W

20

1000 140, 1800 2200, 260 oo
Tracee {[Nscrote) Fngmacy/
e T
Colition © P00 CLASB e BR-HOFEH AR 1R HOFIDOHT AL
T B0G | Dty ocssd Poinl
Fopmty AT 130 r STHE
P el WAIFSLIM

PMaran P0G LIg T3 CHOU 241 EHEE
Dipods Aslarsa , Tais 2d0i

(ver Liniténtanna Preamp Table dnt Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
HHz dBu¥ m dB dBu¥sm  dBSm 4B 4B (= | deg

2380.00 B5.TR -E.ZZ T4.00
230000 €943 457 54,00
241400 B4 87
o414.00 103, 23
2405, 50 43,58 <25 41 74,00
24B83.50 38012 -15.83  EB4.00

40 44,34 L3 Peak --- -—
0 44,34 30 Average E— s
il @34 595 Average 104 15]
4] 44,34 335 Peak --- -—
43 44,31 4. 40 Peak - —
3 4.3l 340 Avaerage -—- -—

MR

Remark: The “X” represent a fundamental frequency.
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TEL : 886-2-2696-2468 Page No. 1134 of 184
FAX : 886-2-2696-2255 Report ssued Date : Apr. 08, 2005



FCC TEST REPORT Report No. :FR531710-01
gog LT RS Dane: Z004-07-73 Time: 111034
4
| FCLC CLASS-H
i 1| 4 -
] FOC CLASS-H {AVE)
M' r Feadal i by P
s i
- 10 1400 1RO 2200, 2RO, v el
Trase {Diserate) Frequency Mz
Sie O3CH0G
Comditien © P05 CLASE B 3 HE-HOEN Al-118 VERTICAL
T B0 1Dt Ascwss Poind
Froassy AG 120w (50N
Mokl WAEFSLM
Mare 803 11g T SHOL 241 ZHEE
Dipols Asbarsa , G2l
Over Liniténtenna Preamp Table ant Table
Freq Level Lipit Line Factor Factor Loss Bemark Pos Pos
HHz dBu¥ o dB dBu¥so  dBSn 4B 4B c deg
[T eod, 00 52, 7% -l.2% .00 5. 40 d4.94 5. a0 AVErage 16e EITN
2 4 DL T B s LIR TR AT & 04 TUUY Feak S o
EIN- % 2414.68 88,32 Hoal .8 4035 Average 156 2h
$ #X 2414,.58 107,41 dH.4l 44,94 3,35 Peak — —
il SaBE. 50 €837 MO T400 MR 48 44351 340 Feak -—— ——-
G % 240350  FE. 4% -15.5%F .00 2R 43 44.31 3. 40 Average S o

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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Test Mode: 802.11g TX CHO6

* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

ml.lldl:ﬂ:h.ﬂ.hﬂ i B : Dales 2004.00-Z3 Time: T1:0:03

|

FCL CLASS-B
i 1]
FOC CLASS-E {AAG)
5 P -l
#WWW
A o0 1400 1800 2200, FI 00
Tracee {Descrate) Frequancy Wbiz)
Sile N3CE0G
Condifien . P00 CLAS-B Jm HF-HOFH AN-11E BOFIZONTAL
EOT B00.1 D Aecnss Paisd
Frorom AC L0 ( S0H=
Mol WASESL
Mar= 800.10g TX THOS 2437HE=
Dhpok Axterma , Gam- i
Oyver Lipithntanna Preamp Cable ant Table
Freq Lewvel Limit Line Factor Factor  Loss Remark Fos Pos
HHz dBu¥s/m dB dBu¥sm  dBm dB dB (= | deg
1@ 2300.00 39,70 -14.30 400 .40 44,04 A DF Average ] 0
7@ 230,00 55,08 -hLAr 7L 00 M40 44,04 593 Peak Il 1l
TE8x 2439, 75  87.53 oA .32 59T average ] i}
@ X 2439, TF 106, T JH.4T 44,32 3.0 Peak ] 0
@ RS 50 3B.23 <1577 .00 M43 445 3. 40 Average ] ]
b @ 2408350 BLTE X210 TH00 2E.43 44,3 340 Peak 0 0
Remark: The “X” represent a fundamental frequency.
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tmL!HI;IH.H.hlI Dt SUUE -3 Teme: TIEAbUH
i
FOC CLASSB
m 1
[
FOC CLASS-E{AAG)
_,...}-l.ﬂl.ﬁ..-l‘.‘-r‘
_m-w-wwm
A o0 1400 1800 2200, FI 00
Trace: Mescratel Frevuency (i)
Sile O3CH0E
Comdition © P05 CLASS-B e HF-HOEN AH-118 VERTICAL
T DG, | Dl Acons Poled
Festr AT 120w | S0t E
Mol WSS
Marac B0T. 1 0g T SHOE 2437HME
Dipode Aslarmsa , Gus 2l
Oyver Lipithntanna Preamp Cable ant Table
Freq Lewvel Limit Line Factor Factor  Loss Remark Fos Pos
HHz dBu¥s/m dB dBu¥sm  dBm dB dB (= | deg
1@ 2300.00 &0, 8% -13. 11 400 2. 40 44,04 QD Average 1 )
29 3,00 52,91 -M.0% TLO0 M40 4404 593 Peak S =
38X 245800 101,30 oA .32 597 average 1in 27
i @ X 2438, 00 110,90 JH. 43 44,32 337 Peak 1 2
] 45, 5 50,78 =M. @F 7400 MR o483 4431 4. 40 Peak === ===
[5 % 485, 50 &2 4F -11. 53 B4 00 FH. 48 &4. 31 3. 4l Average 1 1]

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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Test Mode: 802.11g TX CH11

* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

Ll (eliu'' ) Uabes ZUUE-I -3 T TR0

|

120

| FOC CLASS B
Fi1] ]
A FOC CLASS-EHAAG)
W""‘"F | [ Mthoartmpt e A
o ettt Polte St |L |
N oo 1400, 1800 2200, ] 2600, 000
Tracee {Descrabe) Frequancy (M z)
Tile O3CE0G
Cordifiea © P00 CLAS-B Ja MF-HOFH AN-118 BOFIZCNTAL
EOT 8001 D Aecuss Paind
Py & U0 7 &0Hs
Mol WASESLDO
Mar= 800,105 TX CHLL 2857HE:
Dhipols Axterma , Gam-2dHi
dvar Linithntanna Preamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
HHz dBu¥s/m dB dBu¥/m  dB'm dB 4B (= | deg
1@ S0, 00 a9, 8% -24,.31 T4.00 T 40 &4, 34 L DD Peak — =
7 200,00 38,45 -15.55 5400 .40 44,34 333 Average Il ]
TEX 246400 8504 HoAT .52 533 average | i}
i @X 2464, 00 104, 37 JHOAT 44, 3F 538 Peak ] 0
i @ M5 50 5268 -1.37 S4.00 ME.43 44,51 5. 40 &verage ] ]
h @ 2408350 BE.2Z -5.TR O T4.00 X843 4431 340 Peak 0 0
Remark: The “X” represent a fundamental frequency.
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L] (alitiu’y'vm) - B : Dales 2004.00-Z3 Time: Tk39:50

FCC CLASS-B

i FOU CLRSS-E RG]

1
e
an

20

1000 1400, TEML 2200, 2600, 0
: Trenquency
Traspe (Descrone) i)
Hin N2CE0G
Condilists . FOT CLASS-B e HF-HOFH AN-11E VERTICAL
EOT 8001 Dathig Aesmsd Painl

P AT L3 | S0Hz

Bcdal WASFSL0D

Mams 802 10g TX CH1L 2857 H=
Lipok: Axterma , GaiJiBi

Oyver Lipithntanna Preamp Cable ant Table

Freq Lewvel Limit Line Factor Factor  Loss Remark Fos Pos

HHz dBu¥s/m dB dBu¥sm  dBm dB dB (= | deg

1@ 2300,00 49,88 -34.17 V400 .40 4,34 033 Peak = =
2@ o000 39EY -14.17 S4.00 3. 40 44,34 5033 Average ] 0l
3 @X 2464, 00 107,57 HoAT .52 538 Peak ] 0
i @X 2464, 00 97,94 24T 44,32 3. 33 Average ] ]
5 J4RS. 5 hE. 67 -5.3% 74.00 28 43 44 351 3. 40 Peak ] ]

X 24F3. 50 K2 TH -1.35 R4 00 TH 43 &4 31 3. 40 Avarage 110 it ]

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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7.4.4 Antenna 4
Test Mode: 802.11b TX CHO1

- Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %

Emission level (dBuV/m) = 20 log Emission level (uV/m)
= Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test that passed at minimum margin was marked by the frame in the following table.

m:.mmm Dabes 2004-07-Z3 Time: 21:2556
FCC CLASS B
i 1|
g FOU CEASS-EH{AVG)
_\"-ﬂ'ﬂ_’"_u_ﬂ_mq_ﬂ_.\_,_\,-nuﬁ.nﬂﬂ S i b i i U T
- e i A ﬁ
T 1400, 1800 2200, 2600, 000
Traces {Descrate) Freqmacy i
Sile O3CH0G
Comditisn © P05 CLATS:D Jen HF-HOEN A1 18 HORIDOHTAL
EOT B0 L1 asbelg Aamcw Pk
Froess AC 1207 Fits
Mokl WASFSLM
Mare 80311k T SHOL 241 ZHEE
Otrird Direetiosl Arbira , Galrd. G
(ver Liniténtanna Preamp Table dnt Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
HHz dBu¥ m dB dBu¥sm  dBSm 4B 4B (= | deg
1 230,00 B2 63 -10.3T T4.00 8,40 44,34 3 Peak . .
2 200,00 39.1% -14.81 5400 M40 44,34 30% Average 1 |
3 EX 241200 105, 8% Mol @84 495 Peak
i #X 241200 97,94 JE.4| 44,34 3,35 Average 1o o |
5 T4, 00 51,63 =22 37 7400 B 50 44,30 499 Peak - -—-
G 240400 3732 -16.68 .00 FE.B0 44.30 3. 39 Average 1o 2l
Remark:
The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100BG
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g L (R ) Dt 20040723 Time: 21:03:00
FCC CLASS-B
o
5 o FOC CLASS- B {ANG)
- ...._,.q,_.-‘"""th. | e e ——
it ot e '
A oo 1400, 1800 2200 26010 F ]
Trace: dMEscrote) Frequency (E#iz
Sile N2CH0S
Comlitisn © FOT CLASSB Jm HF-NOFH AN-118 ¥ERTICAL
EOT 8021 ladulg oomuss Faind
Frre AC L0V T G1Hz
Mol WASFSL00
M 80211k T CHOU 241 2HE=
Ceear Dirsetiomal Anbears , Gairrd iS5
(Over LinitAntenna Preamp Table ant Table
Freq Level Limit Line Factor Factor Loss Bemark Pos Pos
HHz dBu¥ m dB dBu¥sm dBn dB dB (= | deg
113 290,00 74,01 JH.40 &£4.04 3 30 Peak — —
(2 200,00 50,87 -8.13 5400 MR 40 4434 0 3% Avernze 1na 1]
3EX 414.00 111,87 Modl d4.34 3. 35 Peak
$ #X 2414.00 103,27 JE.04l 44,34 5. 35 Average 1o 0
5 M. 00 55,06 -13.84 7400 ME.50 44,30 399 Peak -—= -—-
i 240,00 @050 -13.50 54.00 FE.B) &4.30 5039 Average 1 ]

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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Test Mode: 802.11b TX CHO6

* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

ml.l'ﬂl:ﬂ:h.ﬂ.h'l] i Dt 2008-00-Z3 Thmee: FX05:44

| ] ] ] ] ) | ] FOL CLASS-H
[}

FOC CLRSS-B JAG)

o
= | S — T
. ot gyl A’ ‘

0 S50 1400 1800 000
Tracee {Descrate) nwmﬂlu
Siis 03CH0G
Comdition | 50 CLASS-D Jwm HF-HOKN Al-118 HOFIDONTAL
T BO0G. 1 1 whukg Aconss Foisd
Fovsey AC 1207 T 6l
Misil WASFSI00
Mars BOG. LTk T2 CHOS 243 THEHE
Cirird Dirsetiosal Anbesra . Gaird G
dvar Linithntanna Preamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
HHz dBu¥s/m dB dBu¥/m  dB'm dB 4B (= | deg
1 232,00 B2.4% -ZLL51 T400 B34 44,05 329 Feak . =
) 42,00 IT.82 -16.18 5400 B34 4436 3.0 Average 1 3
91 2485, 00 100,52 MoAs 44 82 597 Peak
i ¢ 2408, 00 3. 5% 2845 44,32 3. 37 Average 1 3
6] JA4B3. 00 50,71 -¥3.28 T4.00 MAOS0 44,50 3. 08 Peak ——- -
i 249800 37.8% 16015 B4.00 2E.60 44,30 339 Average 10 5
Remark: The “X” represent a fundamental frequency.
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mmmﬂhﬂ Dales JULE. I -3 Teme: SEbdsuu
3
! _ FOCCLASSH
- -
U5 FOC CLASS-E {AVE)
_,.\,.._..-\_..,—.-l\.—.-l-H-—'-"-""th_"
|t Atpbinr St bt
.Etl1“ 1400 RN 2200, 2600, L]
Trage {Discrots) FrEquEnCY )
Sile 3T
Copdition © P05 CLASS-D 3 HFE-HOEN AH-118 VEXTICAL
T B0G. | Dty Aonss Poied
Foasts AC 120V F i
Mol WASFSIM
Maras B0G LT T SHOE 2437THHE
Otrint Direct ool Anbsira , Galrd. G
Over Lipithntenna Preamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Bemark Pos Pos
HHz dBuf¥sm di dBu¥in dBSm 4B 4B [ | deg
1 JBS. 00 54,22 =18, T8 T4.00 2B 40 @4. 34 5.53 Peak
[ 2 Sf= 0] 2], 0% 12,9 5400 X, 40 &4, 34 3,98 Averase 1 1]
1EX 438,00 113,13 oS d4. 32 3. 97 Peak
+ #X 2438, 00 104,77 JH. 43 44,32 3.0 Average 1 0
6] s00. 00 54,21 -18. 78 T4.00 XA.50 44,50 3. 08 Peak ——- -
§ 2300.00  &0.78 -13.2F .00 FE.B0 44,30 339 Avarage 1 0

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11b TX CH11

* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

g v O ) Dt 20080724 Time: 003824
FOL CLASS-B
na |
= FOC CLASS-EH{ANG)
-y & 1) I ———
o s o b e
¥
A o0 1400 1800 22010 FIA Joon
Tracee {Descrate) Frequancy Wbiz)
Sile 02CE0G
Condilisn © FOC CLASS-B Jm HF-MOFH AN-118 BOFIZOHTAL
EUT 80011 afkg Aoons Paird
Pz AT 1307 1Mz
Modal WASFSL00
M 80010k T CHLL 2862ME=
Chrrare Dometiomal Antears |, Gairrd Gd5y
Oyver Lipithntanna Preamp Cable ant Table
Freq Lewvel Limit Line Factor Factor  Loss Remark Fos Pos
HHz dBu¥s/m dB dBu¥sm  dBm dB dB (= | deg
1 232400 50,87 -FR.38 V400 .3} 4437 028 Peak . =
s ol Q0 35.A0 -17.20 5400 FRLSF 44,37 5,23 Average 1 &
91 246200 M. 5% MoAT 4 32 593 Peak
i ¢ 2462, 00 B5. 63 24T 44,32 3. 33 Average 1 20
6] B2 00 50,08 =¥5.81 T4.00 MBS0 44,50 4.98 Peak === ==
i 249200 3706 -16.84 54,00 FE.R0 44,30 3. 99 Average 110 0
Remark: The “X” represent a fundamental frequency.
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o L - Dt 2004-07-24 Time: DEI1:45
3
]
| FOL CLASS-B
" |
1 _J FOC CLASS-EH{AAG)
- e
[ b gt 2
N oo 1400, 1800 2200, 2600, 000
Tracee (Escrate Frequency (ki)
Sile O3CH0G
Comdition © P00 CLASS-B Jai HF-HOEN AH-118 VERTICAL
T BT, | Dt Accnss Poiel
Foestir AT 120V F i
Mosil WAIFIIM
Maris BOQLLTL TX CHLL 2852HME
Orin Direeliosal Anvsrs , Gard. B )
Over Lioithntenna Preamp Table ant Table
Freq Lewvel Limit Line Factor Factor  Loss Remark Fos Pos
HHz dBu¥s/m dB dBu¥sm  dBm dB dB (= | deg

1 2364, 00 53.04 -1 96 T4.00 FL.3G 4436 3.3 Peak . e
) piG4, 00 39,07 1491 500 M3 4406 D0 An:rugl: 1 &0
3 EX 462,00 107,74 MoAT W32 53
$ #X 246200 99, 18 FH. 4T &4, 37 408 .l.-.reraaa 1n il
i SRS 50 BRE. T2 <1000 T4.00 M43 @481 4 40 Peak o ===
[6 1 248350 50.23 -3. 77 54.00 78 43 44 .31 3. 40 Average 1 T
Remark:
The “X” represent a fundamental frequency.
Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11g TX CHO1
* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %

Emission level (dBuV/m) = 20 log Emission level (uv/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m The test that passed at minimum margin was marked by the frame in the following table.

("1
fop o e

il U2 e IR 80

FOC CLASS-H {AVGE)
i gy e

LA
W "
e 4 i

FOC CLASS-B

T 1400, 180 2200 2601 000
Traces {Descrate) Freqmacy i
Sile O3CHS
Comalition © P00 CLASS.B e HF-HOFEN AH.118 HOFIDONTAL
T B0 1 Dl Ao Proind
Fosty &G 120V Gt
Mol WASFSIM
Mo 802 1 1g TX CHOU 241ZHEE
Chrpird Dirveiiosa) Ardesna , Gaired. 0%
(Over LinitAntenna Preamp Table ant Table
Freq Level Limit Line Factor Factor Loss Bemark Pos el
HHz dBu¥ m dB dBu¥sm dBn dB dB (= | deg
1@ 230,00 52,07 -21.93 T4.00 28.40 44.34 3.3 Peak = =
28 D0, 00 41,54 -12.46 5400 18,40 44,34 303 Average S ==
38X 214,00 9506 Hodl 8434 385 Peak
i #X 2414, 00 BS54 2E 4l 44.34 3. 35 Average = ——
ol MBS 50 €854 -25.46 T4.00 2E. 43 44351 340 Feak === ===
i 2403.50 39,17 -14.83 5400 R 43 &4.31 540 Average S o
Remark: The “X” represent a fundamental frequency.
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g L (SR Date; 2O04-07-25 Thme; 2 e
FOC CLASS B
il
FE CLASE B (V) |
filll
1% -
™ 3000 300, wm, 2100, 2600, S000
Trace: (Mscrote) Fraquency INHZ)
Sits CECHDE
Conditica - FOC CLAZE-B 3w HF-SOEN AH-118 HORIZOHTAL
EOT B I Lakdg Aoosm Fomt
Porsur AC 12 [ E0HE
Mokl WASPAI0D
Marr 0201 TH CHOL 41 2MEE
Conit Divectiona] Avlesira , Gaind B0
g L (SR Date; 2004-07-25 Tima; 2 10826
FOC CLASS B
il
FE CLASE B (V) |
W i fl
» l......,1|' — P S o R
¥ Soo0 5400, =y B0, G600, 000
Trace: (Mscrote) Fraquency INHZ)
Sits CECHDE
Conditicn - FOC CLAZE-B 3w HF-SOEN AH-118 HORIZOHTAL
BT :I:I:I‘:t:lln.tﬂ;n::vlllpnu.r
Former AC 13V [ E0HE
Mokl WASPHI00
Mari 201 T CHOL 41 2MME
Conit Diivectbona] Avietira , Gaind B0
fver LimitAntenna Preamp Cable knt Table
Freq Level Limit  Line Factor Facter Loss Remark Fas Fas
HHz dBu¥in 48 dBu¥in  dBSm 48 g e | deg
1 g SET4.00 €007 -l 3 54,00 .10 46,47 5 2% Average == ===
) 5574, 00 50,80 -Z3 A0 7400 34,10 46,47 5. 2% Preak S -
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